Items:
Value:

Motorising Assembly

Spares Counter | Myford Super 7 |  Motorising Assembly

MANUAL FOR SUPER 7 LATHE (POWER CROSS FEED) No. S.273 W

MANUAL FOR SUPER 7 LATHE (POWER CROSS FEED) No. S.273 W

Ref: 3520
This is a manual for the operation, installation and maintenance of a myford Super 7 lathe with a power cross feed. Comes with all the ... Read More

Quantity:  

Price: 17.00


 
MANUAL FOR SUPER 7 LATHE (WITHOUT POWER CROSS FEED) No. S.723V

MANUAL FOR SUPER 7 LATHE (WITHOUT POWER CROSS FEED) No. S.723V

Ref: 3521
This is a manual for the operation, installation and maintenance of a Myford Super 7 lathe without a power cross feed. Comes with all the ... Read More

Quantity:  

Price: 17.00


 
EXPLODED PARTS DIAGRAM

EXPLODED PARTS DIAGRAM

Ref: 968
View Diagram

 
Q2. HINGE SCREW FOR GUARD  A2024

Q2. HINGE SCREW FOR GUARD A2024

Ref: 3159
5/16" BSF x 1" cone point screw Read More

Quantity:  

Price: 2.50

(3.00 Inc VAT )

 
Q7. OIL CUP (90 DEGREES)

Q7. OIL CUP (90 DEGREES)

Ref: 1144
Small oil cups for the countershaft Read More

Quantity:  

Price: 7.75

(9.30 Inc VAT )

 
Q13. 1/4

Q13. 1/4" BSF x 5/16" CUP POINT SCREWS - PACK OF 5 - SC30

Ref: 15271
Pack of 5 cup point screws Thread: 1/4" BSF x 26TPI Length: 5/16" Read More

Quantity:  

Price: 3.75

(4.50 Inc VAT )

 
Q19. 1/4

Q19. 1/4" BSF x 3/8" CUP POINT SCREWS - PACK OF 5 - SC29

Ref: 15272
Pack of 5 cup point screws Thread: 1/4" BSF x 26TPI Length: 3/8" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q29. 1/4

Q29. 1/4" BSF FULL NUTS - PACK OF 5 - SC50

Ref: 15274
Pack of 5 full nuts. Threaded 1/4" BSF x 26TPI Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q49. 1/4

Q49. 1/4" BSF x 1/4" CUP POINT SCREWS - PACK OF 5 - SC27

Ref: 15275
Pack of 5 cup point screws Thread: 1/4" BSF x 26TPI Length: 1/4" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q50. TIE BAR x 2  A2046

Q50. TIE BAR x 2 A2046

Ref: 1693
Tie bar for ML7R and Super 7 lathes Read More

Quantity:  

Price: 19.00

(22.80 Inc VAT )

 
Q51. CAM SHAFT AND LEVER ASSEMBLY  A2038/1

Q51. CAM SHAFT AND LEVER ASSEMBLY A2038/1

Ref: 949
Cam shaft and lever assembly - used when adjusting belt tension. Read More

Quantity:  

Price: 35.00

(42.00 Inc VAT )

 
Q54. 2BA x 1/4

Q54. 2BA x 1/4" CUP POINT SCREWS - PACK OF 5 - SC24

Ref: 15276
Pack of 5 cup point screws Thread: 2BA Length: 1/4" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q55. TENSION SPRING  A2012

Q55. TENSION SPRING A2012

Ref: 3174
Tension spring used in conjunction with spring clip to keep the guard closed. Read More

Quantity:  

Price: 4.50

(5.40 Inc VAT )

 
Q57. ADJUSTING SCREW  A2123

Q57. ADJUSTING SCREW A2123

Ref: 2119
Adjusting screw for swing head assembly. 2 of these are used on the lathe. Read More

Quantity:  

Price: 5.25

(6.30 Inc VAT )

 
Q61. 7/16

Q61. 7/16" OIL BLACKENED WASHERS - PACK OF 10 - SC92

Ref: 3179
Pack of 10 oil blackened washers, with a 7/16" bore. Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q62. 7/16

Q62. 7/16" BSF LOCK NUTS / HALF NUTS - PACK OF 5 - SC70

Ref: 15279
Pack of 5 locknuts (or halfnuts) Threaded 7/16" BSF x 18TPI Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
Q66. RUBBER PAD  A2023

Q66. RUBBER PAD A2023

Ref: 3184
Rubber pad used to cushion guards when closing Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q68. 1/4

Q68. 1/4" BSF x 1 1/4" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC8

Ref: 15281
Pack of 5 socket caphead screws Thread: 1/4" BSF x 26TPI Length: 1 1/4" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
Q69. SUPER 7 PLATE FOR SPINDLE SPEEDS

Q69. SUPER 7 PLATE FOR SPINDLE SPEEDS

Ref: 1619
Spindle speeds plate that goes on the side of the countershaft arm. Read More

Quantity:  

Price: 10.25

(12.30 Inc VAT )

 
Q71. 1/4

Q71. 1/4" BSF x 3/4" HEXAGON HEAD BOLT - SC64

Ref: 15283
Hexagon Head Bolt Thread: 1/4" BSF x 26TPI Length: 3/4" Read More

Quantity:  

Pack of

 
Q75. VEE BELT - PRIMARY DRIVE - MOTOR TO COUNTERSHAFT  70001

Q75. VEE BELT - PRIMARY DRIVE - MOTOR TO COUNTERSHAFT 70001

Ref: 80
Primary drive vee belt for ML7R and Super 7 lathes Read More

Quantity:  

Price: 7.39

(8.87 Inc VAT )

 
Q78. HEADSTOCK COVER GUARD HANDLE (LARGER)

Q78. HEADSTOCK COVER GUARD HANDLE (LARGER)

Ref: 961
Distance between fixing holes is 100mm !!<>!!Please check your lathe first, as there have been a few different sized handles for the different shaped front ... Read More

Quantity:  

Price: 8.50

(10.20 Inc VAT )

 
Q78. HEADSTOCK COVER GUARD HANDLE (SMALLER)

Q78. HEADSTOCK COVER GUARD HANDLE (SMALLER)

Ref: 2289
Distance between fixing holes is 70mm !!<>!!Please check your lathe first, as there have been a few different sized handles for the different shaped front ... Read More

Quantity:  

Price: 8.50

(10.20 Inc VAT )

 
Q79 . ROUND HEAD SCREWS - 3/16

Q79 . ROUND HEAD SCREWS - 3/16" BSW x 3/4" - PACK OF 5

Ref: 4888
Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
Q88. SPRING  A2939

Q88. SPRING A2939

Ref: 2117
Used in conjunction with the roller/plunger assembly. Stops the guard from slamming shut when open. Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q94. CAM SHAFT ASSEMBLY  A3324

Q94. CAM SHAFT ASSEMBLY A3324

Ref: 1427
Used to operate the clutch. Read More

Quantity:  

Price: 24.00

(28.80 Inc VAT )

 
Q95. DIAPHRAGM WASHER  A2058

Q95. DIAPHRAGM WASHER A2058

Ref: 3195
Wavy diaphragm washer Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
Q97. 2BA x 1/2

Q97. 2BA x 1/2" COUNTERSUNK SCREW - PACK OF 5 - SC20

Ref: 15285
Pack of 5 countersunk screws. Thread: 2BA Length: 1/2" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q99. THRUST BEARING HOFFMAN EW 7/8

Q99. THRUST BEARING HOFFMAN EW 7/8" 73006

Ref: 2331
Read More

Quantity:  

Price: 20.00

(24.00 Inc VAT )

 
Q100. COUNTERSHAFT COLLAR  A3330

Q100. COUNTERSHAFT COLLAR A3330

Ref: 1706
Collar for the left hand side of the countershaft Read More

Quantity:  

Price: 10.50

(12.60 Inc VAT )

 
Q102. COUNTERSHAFT  A3319/1

Q102. COUNTERSHAFT A3319/1

Ref: 1302
Read More

Quantity:  

Price: 81.15

(97.38 Inc VAT )

 
Q103. WOODRUFF KEY No. 404 (1/8

Q103. WOODRUFF KEY No. 404 (1/8" x 1/2")

Ref: 3200
Read More

Quantity:  

Price: 1.25

(1.50 Inc VAT )

 
Q104. DRIVER PLATE  A3320/1

Q104. DRIVER PLATE A3320/1

Ref: 1328
Driver plate found in the clutch. Read More

Quantity:  

Price: 16.63

(19.96 Inc VAT )

 
Q105. 2BA x 3/8

Q105. 2BA x 3/8" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC6

Ref: 15286
Pack of 5 socket caphead screws Thread: 2BA Length: 3/8" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
Q106. PULLEY  A3312/1

Q106. PULLEY A3312/1

Ref: 341
Vee coned pulley that goes on the coutershaft. This 4 step pulley is only suitable for lathes after serial number SK8126 Read More

Quantity:  

Price: 57.00

(68.40 Inc VAT )

 
Q107. CLUTCH PLATE  A3313

Q107. CLUTCH PLATE A3313

Ref: 1505
This clutch plate grips the pulley, and is an essential part of the clutch mechanism Read More

Quantity:  

Price: 65.00

(78.00 Inc VAT )

 
Q110  BALL BEARING (RHP LJ 5/8 RS)  73004 (EACH BEARING)

Q110 BALL BEARING (RHP LJ 5/8 RS) 73004 (EACH BEARING)

Ref: 3204
Q110 BALL BEARING (RHP PLJ 5/8 RS) 73004 (FOR 1 BEARING) Read More

Quantity:  

Price: 32.50

(39.00 Inc VAT )

 
Q111. SPRING  A3359

Q111. SPRING A3359

Ref: 1326
This spring is used in the clutch. PLEASE NOTE - This spring is under an immense load. When replacing, be careful when dismantling the clutch. If ... Read More

Quantity:  

Price: 20.00

(24.00 Inc VAT )

 
Q115. PUSH ROD  A3321

Q115. PUSH ROD A3321

Ref: 1905
Read More

Quantity:  

Price: 22.00

(26.40 Inc VAT )

 
Q116. STEEL BALL 1/2

Q116. STEEL BALL 1/2" 73009

Ref: 1325
Steel ball with 1/2" diameter. Used in the clutch. Read More

Quantity:  

Price: 2.50

(3.00 Inc VAT )

 
Q117. PUSH BAR  A3322

Q117. PUSH BAR A3322

Ref: 1327
Hardened push bar used in clutch. Read More

Quantity:  

Price: 10.00

(12.00 Inc VAT )

 
Q119. END CAP  A3366/1

Q119. END CAP A3366/1

Ref: 1942
Plastic cap for the end of the swing head assembly. Read More

Quantity:  

Price: 7.50

(9.00 Inc VAT )

 
Q121. 1/4

Q121. 1/4" BSF x 5/16" DOG POINT SCREWS - PACK OF 5 - SC41

Ref: 15287
Pack of 5 dog point screws Thread: 1/4" BSF x 26TPI Length: 5/16" Read More

Quantity:  

Price: 12.92

(15.50 Inc VAT )

 
Q125. OILITE BUSH  A9963

Q125. OILITE BUSH A9963

Ref: 1587
Oilite bush for countershaft Read More

Quantity:  

Price: 6.50

(7.80 Inc VAT )

 
Q126. OILITE BUSH  A9964

Q126. OILITE BUSH A9964

Ref: 1097
Oilite bush for countershaft Read More

Quantity:  

Price: 8.50

(10.20 Inc VAT )

 
Q127. SUPER 7 PLUS MAIN DRIVE GUARD SPEED CHART

Q127. SUPER 7 PLUS MAIN DRIVE GUARD SPEED CHART

Ref: 343
Speed chart for the front of the Super 7 PLUS lathes Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
Q127. SUPER 7 MAIN DRIVE GUARD SPEED CHART

Q127. SUPER 7 MAIN DRIVE GUARD SPEED CHART

Ref: 1683
Standard speed chart for Super 7 lathes Read More

Quantity:  

Price: 18.00

(21.60 Inc VAT )

 
Q127. EARLIER SUPER 7 MAIN DRIVE GUARD SPEED CHART  10400

Q127. EARLIER SUPER 7 MAIN DRIVE GUARD SPEED CHART 10400

Ref: 1865
Speed chart for earlier Super 7 machines. Read More

Quantity:  

Price: 16.00

(19.20 Inc VAT )

 
CLUTCH ASSEMBLY FOR ML7-R AND SUPER 7 30/040

CLUTCH ASSEMBLY FOR ML7-R AND SUPER 7 30/040

Ref: 1322
This is the full clutch assembly for Super 7 and ML7r lathes. It comes with everything you need to upgrade a non-clutch machine to a ... Read More

Quantity:  

Price: 286.65

(343.98 Inc VAT )